
P
A

R
T

S
 C

A
T
A

L
O

G
U

E

Daniel Cervantes
Sello



T
h

e
 d

e
scrip

tio
n
 a

n
d
 illu

stra
tio

n
s in

 th
is b

o
o
kle

t a
re

 n
o
t to

 b
e
 ta

ke
n
 

a
s b

in
d
in

g
 o

n
 th

e
 m

a
n
u
fa

ctu
re

rs. th
e
 e

sse
n
tia

l fe
a
tu

re
s o

f th
e
 typ

e
 

d
e
scrib

e
d
 a

n
d
 illu

stra
te

d
 h

e
re

in
 re

m
a
in

s u
n
a
lte

re
d
, T

V
S

 M
O

T
O

R
 

C
O

M
P

A
N

Y
 L

IM
IT

E
D

, re
se

rve
s th

e
 rig

h
t to

 ca
rry o

u
t a

n
y m

o
m

e
n
t, 

w
ith

o
u
t b

e
in

g
 o

b
lig

e
d
 to

 b
rin

g
 th

is b
o
o
kle

t u
p
-d

a
te

 m
o
d
ifica

tio
n
s, 

o
n
 th

e
 ve

h
icle

, p
a
rts o

r a
cce

sso
rie

s, a
s m

a
y b

e
 co

n
ve

n
ie

n
t a

n
d
 

n
e
ce

ssa
ry.

N
O

T
IC

E



W
e h

ave p
leasu

re in
 p

resen
tin

g th
e sp

are p
arts 

catalo
gu

e fo
r TV

S STA
R

 H
LX

 1
5

0
.

 
 

 
 

 T
h

e
 catalo

gu
e

 h
as b

e
e

n
 sp

e
cifically 

d
esign

ed
 to

 assist yo
u

 in
 selectin

g th
e co

rrect 
p

arts to
 m

ain
tain

 th
e

 ve
h

icle
 in

 th
e

 b
e

st 
p

o
ssib

le co
n

d
itio

n
.

     TV
S M

O
TO

R
 C

O
M

PA
N

Y, G
en

u
in

e Parts h
ave 

b
e

e
n

 su
b

je
cte

d
 to

 strin
ge

n
t sta

n
d

a
rd

s o
f 

q
u

a
lity co

n
tro

l to
 e

n
su

re
 lo

n
g life

 o
f th

e 
veh

icle. It is th
erefo

re n
ecessary th

at o
n

ly TV
S 

G
en

u
in

e Parts are u
sed

. In
 co

n
tin

u
o

u
s effo

rts 
to

 im
p

ro
ve th

e p
erfo

rm
an

ce an
d

 efficien
cy o

f 
th

e veh
icle, d

esign
 sp

ecificatio
n

, d
iagram

s / 
illu

stratio
n

s an
d

 p
art n

u
m

b
e

rs can
 ch

an
ge 

w
ith

o
u

t n
o

tice. C
o

n
seq

u
en

tly, th
e d

escrip
tio

n
 

in
 th

is sp
are p

arts catalo
gu

e can
n

o
t th

erefo
re 

b
e fin

al an
d

 b
in

d
in

g o
n

 u
s.

     W
h

ile o
rd

erin
g sp

are p
arts en

su
re th

at 
co

rrect p
art n

u
m

b
ers, p

arts d
escrip

tio
n

 an
d

 
q

u
an

tity are clearly m
en

tio
n

ed
.

     P
lease n

o
te th

at th
e d

raw
in

gs an
d

 th
e 

illu
stratio

n
s are fo

r read
y referen

ce o
f sp

are 
p

arts n
u

m
b

ers an
d

 d
escrip

tio
n

 o
n

ly. It is n
o

t 
d

e
sig

n
e

d
 to

 b
e

 u
se

d
 a

s a
n

 a
sse

m
b

ly o
r 

se
rvicin

g re
fe

re
n

ce
 m

a
n

u
a

l. Fo
r se

rvicin
g 

p
le

a
se

 u
se

 “
T

V
S

 STA
R

 H
LX

 1
5

0
 S

E
R

V
IC

E 
M

A
N

U
A

L".

     Th
is p

arts catalo
gu

e is exclu
sively fo

r "TV
S 

M
O

TO
R

 C
O

M
PA

N
Ys" A

u
th

o
rised

 O
u

tlets.

     In
 case o

f an
y assistan

ce, p
lease co

n
tact u

s.

TV
S M

O
TO

R
 C

O
M

PA
N

Y
 LIM

ITED
In

te
rn

atio
n

al B
u

sin
e

ss

F
O

R
E

W
O

R
D



- 01 -

INDEX

FIG. NO. 01
PAGE NO. 07

FIG. NO. 02
PAGE NO. 08

FIG. NO. 2A
PAGE NO. 09

FIG. NO. 03
PAGE NO. 10

FIG. NO. 04
PAGE NO. 11

FIG. NO. 05
PAGE NO. 13

FIG. NO. 06
PAGE NO. 14

FIG. NO. 07
PAGE NO. 15

CYLINDER HEAD ASSEMBLY CAMSHAFT ASSEMBLY THROTTLE BODY ASSEMBLY CYLINDER BLOCK & CRANK SHAFT ASSY.

CRANKCASE LH, RH & OIL PUMP ASSY. COVER CLUTCH ASSEMBLY CLUTCH ASSEMBLY MAGNETO & IGNITION COIL ASSEMBLY



- 02 -

INDEX

FIG. NO. 08
PAGE NO. 16

FIG. NO. 09
PAGE NO. 17

FIG. NO. 10
PAGE NO. 18

FIG. NO. 11
PAGE NO. 19

FIG. NO. 12
PAGE NO. 20

FIG. NO. 13
PAGE NO. 21

FIG. NO. 13A
PAGE NO. 22

FIG. NO. 14
PAGE NO. 23

GEAR SHIFT ASSEMBLY KICK STARTER ASSEMBLY TRANSMISSION ASSEMBLY AIR CLEANER ASSEMBLY

CARBURETTOR ASSEMBLY MUFFLER ASSEMBLY MUFFLER ASSEMBLY EFI FRAME ASSEMBLY



- 03 -

INDEX

FIG. NO. 15
PAGE NO. 24

FIG. NO. 16
PAGE NO. 25

FIG. NO. 17
PAGE NO. 26

FIG. NO. 18
PAGE NO. 28

FIG. NO. 19
PAGE NO. 29

FIG. NO. 20
PAGE NO. 30

FIG. NO. 21
PAGE NO. 31

FIG. NO. 22
PAGE NO. 32

CENTER STAND & FOOTREST ASSEMBLY PILLION FOOTREST ASSEMBLY LH & RH HANDLE BAR ASSEMBLY HANDLE HOLDER ASSEMBLY

BRAKE PEDAL ASSEMBLY HEAD LAMP ASSEMBLY COVER FRAME & SEAT ASSEMBLY FUEL TANK ASSEMBLY



- 04 -

INDEX

FIG. NO. 22A
PAGE NO. 33

FIG. NO. 23
PAGE NO. 34

FIG. NO. 24
PAGE NO. 35

FIG. NO. 25
PAGE NO. 36

FIG. NO. 26
PAGE NO. 37

FIG. NO. 27
PAGE NO. 39

FIG. NO. 28
PAGE NO. 41

FIG. NO. 29
PAGE NO. 43

FUEL TANK ASSEMBLY - EFI SPEEDOMETER ASSEMBLY UNDER BRACKET ASSEMBLY FRONT FORK ASSEMBLY

FRONT WHEEL ASSEMBLY REAR WHEEL ASSEMBLY WIRING HARNESS & BATTERY ASSEMBLY REAR COMBINATION LAMP ASSY

FUEL

N

1 2

3

4

F

E

0 0 0 0 0
0
0

TVS



- 05 -

INDEX

FIG. NO. 30
PAGE NO. 44

FIG. NO. 31
PAGE NO. 45

FIG. NO. 32
PAGE NO. 46

FIG. NO. 33
PAGE NO. 47

PAGE NO. 48 PAGE NO. 53

REAR FENDER ASSEMBLY SWINGARM ASSEMBLY SHOCK ABSORBER & CHAIN CASE ASSY. TOOL KIT

KIT & KIT CONTENTS PAINTED PARTS 

7

ABBREVIATIONS

N.I : NOT ILLUSTRATED

N.S : NOT SERVICED

STD : STANDARD

O/S : OVER SIZE

13T : 13 TEETH

TSL : TURN SIGNAL LAMP

LH : LEFT HAND SIDE

RH : RIGHT HAND SIDE

HL : HEAD LAMP

BR : BRAKE

MTG : MOUNTING

BRKT. : BRACKET

ASSY. : ASSEMBLY

FWD : FORWARD, ie LOOKING BACK FROM  
RIDER POSITION 



- 06 -



- 07 -

FIG. NO. 01
FIG. NO. 01

REMARKSDESCRIPTION
REF.

NO.
PART NO.

CYLINDER HEAD ASSEMBLY

NO. OFF

STAR HLX150

Carb. Efi

 1 N8010310  BOLT CYLINDER HEAD 4 4 

 2 M1200500  HEX FLANGE BOLT M6x40 6 6 

 3 R10110105D  CAP INSPECTION  2 2 

 4 M1010360  GASKET CYLINDER HEAD NUT 1 1 

 5 S1010130  WASHER CYLINDER HEAD 3 3 

 6 R1011000  ARM COMP. VALVE ROCKER 2 2 

 7 S1010320  COTTER VALVE 4 4 

 8 N2011040  RETAINER VALVE SPRING 2 2 

 9 M1010580  VALVE SPRING OUTER 2 2 

 10 N3011280  VALVE SPRING INNER 2 2 

 11 M1010610  SEAT VALVE SPRING 2 2 

 12 M1010620  SEAL VALVE STEM 2 2 

 13 M1010550  VALVE INTAKE 1 1 

 14  -----  HEAD COMP CYLINDER 1 1  N.S

 15 R3010100  GASKET CYLINDER HEAD 1 1 

 16 M1010560  VALVE OUTLET 1 1 

 17 R1200490  O RING 29.5x3 2 2 

 18 M1010540  PLUG ROCKER ARM SHAFT 2 2 

 19 M1080520  GASKET BREATHER PLUG 2 2 

 20 R1010850  SHAFT ROCKER ARM 2 2 

 21 N5011050  SPARK PLUG 1 1 

 22 N50109102C  COVER CYLINDER HEAD COMP 1 1  N.S

 23 N5010960  CYLINDER HEAD ASSY  1 1 N.I

  N.I  - NOT ILLUSTRATED
  N.S - NOT SERVICEABLE



CAMSHAFT ASSEMBLY

FIG. NO. 02

- 08 -

CAMSHAFT ASSEMBLY

FIG. NO. 02

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N5040700CN  O RING 27 10 2.10 1 - 

 2 N5040800  PIPE INTAKE COMP 1 - 

 3 8200130  PUNCHED WASHER 6.5x11x1.6  2 - 

 4 A200050  HEX SOC HD CAP SCR M6x25  2 - 

 5 M1040140  CLAMP INTAKE PIPE 2 - 

 6 N3040980  ADAPTOR CARBURETTOR 1 - 

 7 N5010860  CAMSHAFT COMP 1 1 

 8 R1200030  BALL BEARING 17x35x10 1 1 

 9 M7010840  C RING CAMSHAFT 1 1 

 10 R1010800  SPROCKET 34T CAMCHAIN DRIVEN 1 1 

 11 M1080500  WASHER SPROCKET 1 1 

 12 N5011040 CAMCHAIN 2X3 Lacing ver 1 1 

 13 R1010790CN  TENSIONER CAMCHAIN 1 1 

 14 M1080370  GASKET OIL PUMP 1 1 

 15 R1010810  BOLT CAM CHAIN 1 1 

 16 M7010910  PLUG CYLINDER HEAD 1 1 

 17 420452700  HEX SCREW M6x12 1 1 

 18 M1010490  PIN SPROCKET KNOCK 1 1 

 19 R1010780CN  GUIDE CAMCHAIN 1 1 



THROTTLE BODY ASSEMBLY

1

3

4

6

7

8 9

10

10

11

12

5

5

2

1

FIG. NO. 02A

- 09 -

THROTTLE BODY ASSEMBLY

FIG. NO. 02A

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N5040700CN  O-RING 27.10  2.40 - 2 

 2 N6040050 INSULATOR PAD - 1 

 3 N6040060 PIPE INTAKE EFI - 1 

 4 8200130 PUNCHED WASHER 6.5x11x1.6 - 2 

 5 N9200150 SOC HD HEX SCREW M6 X 30 - 4 

 6 R4040220  COVER INJECTOR - 1 

 7 N6060070  EFI INJECTOR - 1 

 8 KA040090  CAP INJECTOR - 1 

 9 M1200510  HEX FLANGE BOLT M6x25 - 1 

 10 M1200900  HEX FLANGE NUT M6 - 3 

 11 R4060090  THERMAL SENSOR - 1 

 12 N6040100  BODY THROTTLE ASSY EXP - 1 



- 10-

FIG. NO. 03
FIG. NO. 03

CYLINDER BLOCK & CRANK SHAFT ASSY.

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 S1200270  TUBULAR DOWEL 4 4 

 2 N5011030  CYLINDER COMP 1 1 

 3 R1321190  O RING ADJUSTER TENSIONER 1 1 

 4 M7011370  ADJUSTER ASSY 1 1 

 5 M1200510 HEX FLANGE BOLT M6x25 2 2 

 6 R1321200  CAP ADJUSTER TENSIONER 1 1 

 7 R1321210  O RING  ADJUSTER 1 1 

 8 M1200510  HEX SCREW M6x25 4 4 

 9 N5010820CN  GASKET CYLINDER  BASE 1 1 

 10 N2200340  CIRCLIP PIN PISTON 2 2 

 11 N2010690  PISTON PIN 1 1 

 12 N6320390 PISTON STD 1 1 **

 13 N6320360 RING SET STD 1 1 **

 14 N5020390  CRANKSHAFT COMP 1 1 

 15 420702000  WOODREFF KEY 1 1 

 16 R1200120  BALL BEARING 25x62x17 2 2 

 17 N4080290  PARALLEL KEY 1 1 

 18 N8040340 O-RING AIR INJECTION 1 1 

 19 R1040960 PLUG COMP SAI 1 1 

 20 P1200050 WAVE SPRING WASHER M6 1 1 

 21 M1200520 HEX FL BOLT M6x16 1 1 

 22 N5180300 ENGINE ASSY 150  ES 4 SP EXP 1 U244 1 - N.I

 22A N6180270 ENGINE ASSY 150  ES 4 SP EFI - 1 N.I

 23 N6320420 CYLINDER BLOCK & PISTON KIT 1 1 **

  N.I  - NOT ILLUSTRATED
  **    - REF KIT & KIT CONTENTS



CRANKCASE ASSEMBLY

FIG. NO. 04

- 11 -

CRANKCASE LH, RH & OIL PUMP ASSY.

FIG. NO. 04

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 0332248 REC CSK HD SCR M6x20 6.8  3 3 

 2 N9080240 OILPUMP ASSY 1 1 

 3 N5080930  SPRING GEAR SHIFT CAM STOPPER 1 1 

 4 0331320  BOLT GEAR SHIFT CAM STOPPER 1 1 

 5 N5080910  STOPPER GEAR SHIFT CAM 1 1 

 6 8200300  WASHER 1 1 

 7 N5080920  HOOK SPRING GEAR SHIFT CAM STOPPER 1 1 

 8 N5030410 CRANKCASE MCYCLE MC R 1 1 

 9 S1200270  TUBULAR DOWEL 2 2 

 10 420602000  BALL BEARING 12x32x10 2 2 

 11 R3030080CN  GASKET CRANKCASE 1 1 

 12 N2200150  BALL BEARING 17x46x12 2 2 

 13 N3080290  OIL FILTER 1 1 

 14 R1200490  O RING 1 1 

 15 N6080040 PLUG OIL DRAIN 1 1 

 16 S1200270  TUBULAR DOWEL 1 1 

 17 N5030400 CRANKCASE Mcycle MC L 1 1 

 18 N2200450  HEX FL BOLT M6x50 12 12 

 19 0064014 PIN CLUT SPG 1 1 

 20 N5081550 GEAR OILPUMP DRIVEN 1 1 

 21 N3200240 E RING 1 1 

 22 0332028  CRPH SCREW M5x8 1 1 

 23 T4080540  OIL SEAL 17296 TYPE-A 1 1 



CRANKCASE ASSEMBLY

FIG. NO. 04

- 12 -

CRANKCASE LH, RH & OIL PUMP ASSY.

FIG. NO. 04

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 24 N2081720  OIL SEAL GEARSHIFT SHAFT 1 1 

 25 N5030370 PLUG CRANKCASE 1 1 

 26 420464700 HEX SCREW M6X16 1 1 

 27 420462700  HEX SCREW M6x20 2 2 

 28 N5081320  LIFTER RACHET 1 1 

 29 N2080920  PIPE BREATHER 1 1 

 30 N6080180 CLAMP GEARSHIFT SWITCH 1 1 

 31 N8060560 SWITCH ASSEMBLY GEAR POSITION 1 1 

 32 M1200790 HEX SOC HD CAP SCR M6x16 1 1 

 33 N8081090  CONTACT GEAR SHIFT SWITCH COMP 1 1 



COVER CLUTCH ASSEMBLY

FIG. NO. 05

- 13 -

COVER CLUTCH ASSEMBLY

FIG. NO. 05

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N4080220  GEAR OIL PUMP DRIVE 1 1 

 2 N5081510  GEAR PRIMARY DRIVE 1 1  

 3 N5200170  HEX FLANGE BOLT M6x35 10 10 

 4 S1200860  O RING 1 1 

 5 N1080110  GAUGE OIL LEVEL 1 1 

 6 N6070100 ROD CLUTCH RELEASE COMP 1 1 

 7 M7200500  SPRING DOWEL 1 1 

 8 M7070380  SPRING CLUTCH CABLE RELEASE 1 1 

 9 M7200490  OIL SEAL 12x18x4 1 1 

 10 M7200510  BEARING BUSH 12x15x10 2 2 

 11 N6030060  GASKET CLUTCH COVER 1 1 

 12 N6030050  COVER CLUTCH 1 1 

 13 P1200070  HEX SCREW M6x16 3 3 

 14 N5081240  PIPE CENTRIFUGAL FILTER 1 1 

 15 N5081230  SPRING CENTRIFUGAL FILTER 1 1 

 16 N5081200  COVER CENTRIFUGAL FILTER 1 1 

 17 N5081250  CLIP DIA 7 1 1 

 18 N5081220  GASKET CENTRIFUGAL FILTER 1 1 

 19 N5081170 CENTRIFUGAL FILTER 1 1 

 20 N5200710  NUT CENTRIFUGAL FILTER 1 1 

 21 N5070110  DISC SPRING 1 1 

 22 P1200070 HEX SCREW M6X16  4 4

 23 N6030080 GASKET OIL GALLERY 1 1 

 24 N6030070 COVER OIL GALLERY 1 1 

 25 N5070330 BRKT CLUTCH CABLE 1 1 



2
1

17

18

3 4

5 6

7

CLUTCH ASSEMBLY

FIG. NO. 06

- 14 -

CLUTCH ASSEMBLY

FIG. NO. 06

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N5070220 PIN CLUTCH RELEASE 1 1 

 2 N2200500  HEX FL BOLT M6x1x25 4 4 

 3 M1200380  BALL BEARING 15x32x9 1 1 

 4 N9070120  PLATE CLUTCH RELEASE 1 1 

 5 N4200040  NUT CLUTCH SHAFT 1 1 

 6 N5070110  SPRING DISC 1 1 

 7 N1070010  SPRING CLUTCH 4 4 

 8 M7070060  HUB CLUTCH 1 1 

 9 N8081130  LOCK PLATE 1 1 

 10 M7321890 SET PLATE CLUTCH DRIVE (5 Nos) 1 1 

 11 M7321900 SET PLATE CLUTCH DRIVEN (4Nos) 1 1 

 12 N4080430  WASHER PRIMARY 1 1 

 13 N2070200  DISC CLUTCH PRESSURE 1 1 

 14 N5081540 GEAR PRIMARY DRIVEN ASSY 1 1 

 15 N6070010  SPACER CLUTCH  1 1 

 16 M7010810 THRUST WASHER 1 1 

 17 420402000 BALLS DIA 5/32 1 1 

 18 N5070480 ADAPTOR PIN, CLUTCH RELEASE 1 1 

8

10

11

15
9

12

13

14

16



FIG. NO. 07

- 15 -

MAGNETO & IGNITION COIL ASSEMBLY

FIG. NO. 07

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 R1060110  ONE WAY CLUTCH 1 1 

 2 N5321840  ROTOR ASSY.  1 - 

 2A  ROTOR ASSY Efi - 1 

 3 0331708  CRPH SCR M5x12 2 2 

 4 -----  PULSAR COIL 1 1 

 5 M1200790  HEX SOC HD CAP SCR M6x16 3 3 

 6 M1200820  CRR PAN HEAD SCREW 2 2 

 7 N5321830  STATOR ASSY 1 - 

 7A  STATOR ASSY Efi - 1 

 8 N3060340  MAGNETO ASSY 1 - 

 8A N6060050 MAGNETO ASSY - 1 

 9 N3060370  IGNITION COIL ASSY 1 1 

 10 N50814202C  COVER ENGINE SPROCKET 1 1 

 11 R1060200  SEAL HIGH TENSION CORD 1 1 

 12 N3060150  SUPPRESSOR CAP ASSY 1 1 

 13 R1080990  GEAR STARTER CLUTCH 1 1 

 14 M1200510  HEX FLANGE BOLT M6x25 2 2 

 15 R1080550  GEAR STARTER IDLER 1 1 

 16 M1080430  PIN STARTER IDLER 1 1 

 17 M1080490  SPACER STARTER IDLER GEAR 1 1 

 18 N2081600  GASKET OIL GALLERY PLUG 1 1 

 19 N30304402C  COVER MAGNETO 1 1 

 20 N3030460  GASKET MAGNETO COVER 1 1 

 21 N2200480  HEX FLANGE BOLT M10x12 1 1 

 22 N4060080 STARTER MOTOR 1 1 

 23 M1200520  HEX FLANGE BOLT M6x16 2 2 

 24 M1200470  HEX FLANGE BOLT M6x30 9 9 

 25 N3200220 HEX FL BOLT M6x16 2 2 

8,8A



GEAR SHIFT ASSEMBLY

FIG. NO. 08

- 16 -

GEAR SHIFT ASSEMBLY

FIG. NO. 08

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N5080930  SPRING GEAR SHIFT CAM 1 1 

 2 0331320  BOLT GEAR SHIFT CAM STOPPER 1 1 

 3 8200300  WASHER 1 1 

 4 N5080910  STOPPER GEAR SHIFT CAM 1 1 

 5 N5080920  HOOK SPRING CAP STOPPER 2 2 

 6 N2081570  SPACER ROLLER GEAR SHIFT FORK PIN 2 2 

 7 N5080280  FORK GEAR SHIFT LOW SPEED 1 1 

 8 0332228  CRR CSK HEAD SCREW M6x16 1 1 

 9 3040013  RETAINER GS CAM COMP. 1 1 

 10 3044034  ROLLER CAM DRIVE 5 5 

 11 3044140  COLLAR GEAR SHIFT CAMDRIVE PIN 1 1 

 12 N6080020  CAM GEAR SHIFT 1 1 

 13 N5080620  CONTACT GEAR SHIFT SWITCH 1 1 

 14 N2081720  OIL SEAL GEAR SHIFT SHAFT 1 1 

 15 N2081740  RUBBER GEAR SHIFT LEVER 1 1 

 16 N5080290  FORK GEAR SHIFT HIGH SPEED 1 1 

 17 N8080530  SHAFT COMP GEAR SHIFT 1 1 

 18 N2080500  SPRING GEAR SHIFT PAWL 1 1 

 19 N9080210   LEVER ASSY GEAR SHIFT 1 1 

 20 420462700  HEX SCREW M6x16 1 1 



13

12

141517

19 20

1118

1110

9

21

4

2

7

5 6

3

8

1

KICK STARTER ASSEMBLY

22

16

FIG. NO. 09

- 17 -

KICK STARTER ASSEMBLY

FIG. NO. 09

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N1080090  LEVER ASSY. KICKSTARTER 1 1 

 2 N2081470  RUBBER KICK STARTER LEVER 1 1 

 3 N1080080  LEVER KICK STARTER 1 1 

 4 N2081450  PIN KICK STARTER LEVER 1 1 

 5 N2081430  SPRING KICK STARTER LEVER 1 1 

 6 N2081440  BALL KICK STARTER LEVER 1 1 

 7 N2081400  JOINT KICKSTARTER LEVER 1 1 

 8 N3200240  E RING KICKSTARTER LEVER 1 1 

 9 S1101250  HEX B M8x35 1 1 

 10 0335024  SHIM 17x24x1 1 1 

 11 0330174  CIRCLIP EXT. 20x1.2 2 2 

 12 N5081370  SPRING KICK STARTER LEVER NEW 1 1 

 13 N5081280  GUIDE KICK STARTER SPRING NEW 1 1 

 14 0330164  CIRCLIP THIRD DRIVE GEAR NEW 1 1 

 15 S1200490  OIL SEAL K.S. SHAFT 1 1 

 16 N5322270  SHAFT KICK STARTER ASSY. KIT 1 1 **

 17 N5081360  SPRING K S RATCHET NEW 1 1 

 18 N5081330  RATCHET KICK STARTER NEW 1 1 

 19 N5200140  SHIM 20x25.5x1.5 1 1 

 20 N5080810  GEAR KICK STARTER DRIVE 22T 1 1 

 21 N4080140  SHAFT KICK STARTER 1 1 

 22 K3200880  SHIM 17x24x0.5 1 1 

  **    - REF KIT & KIT CONTENTS



TRANSMISSION ASSEMBLY

FIG. NO. 10

- 18 -

TRANSMISSION ASSEMBLY

FIG. NO. 10

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N5200080  SHIM 12.7x22x1 1 1 

 2 N5081570  GEAR 4TH DRIVEN 1 1 

 3 N2080330  SHIM 3 3 

 4 N6080100  GEAR 3RD DRIVEN 1 1 

 5 0330174  CIRCLIP 2ND DRIVE GEAR 2 2 

 6 N9111770 CHAIN ASSY 124 LINKS 1 1 

 7 N3080040  SPROCKET ENGINE 14T 1 1 

 8 M1320420  LINK SET CHAIN 1 1 

 9 N3080250  LOCK PLATE SPROCKET 1 1 

 10 M1200940  HEX SCREW M5x10 2 2 

 11 N6080080  GEAR 2nd DRIVEN 1 1 

 12 N5080060 STAR BUSH 1st DRIVEN 1 1 

 13 N6080060  GEAR 1ST DRIVEN 1 1 

 14 N5080100  SHAFT DRIVE 1 1 

 15 N5081560  GEAR 4TH DRIVE 1 1 

 16 N5200110  SHIM 17.1x12x1 2 2 

 17 N5200130  CIRCLIP 17x1.2 2 2 

 18 N6080090  GEAR 3RD DRIVE 1 1 

 19 N6080070  GEAR 2ND DRIVE 1 1 

 20 N6080110  SHAFT CLUTCH 1 1 



AIR CLEANER ASSEMBLY

FIG. NO. 11

- 19 -

AIR CLEANER ASSEMBLY

FIG. NO. 11

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N6040210  AIR CLEANER ASSY 1 - 

 1A N6040090 AIR CLEANER ASSY EFI - 1 

 2 N6040200 TUBE INLET 1 - 

 2A N5040720 TUBE INLET - 1 

 3 K140820  HOSE CLIP 1 1 

 4 0335608  PUNCHED WASHER 6.5x16.0x1.2 2 2 

 5 0332275 SCREW - CRPH M6x16 2 2 

 6 N8041490  HOSE BREATHER PVC 1 1 

 7 N2040490 HOSE CLIP Ø55 1 - 

 7A N6040290 CLAMP TUBE OUTLET - 1 

 8 N5040790  TUBE OUTLET 1 - 

 8A N6040070 TUBE OUTLET EFI - 1 

 9 N6040080 CASE, AIR CLEANER 1 1 

 10 R1140440 HOSE CLIP DIA 13 1 1 

 11 R3040130CN FILTER HOLDER COMP 1 1 

 12 N2041690  CLAMP, END CAP 1 1 

 13 P6040110  DRAIN PIPE 1 1 

 14 N2041150 HOSE CLIP 1 1 

 15 N5040680CN  SEAL AIR CLEANER 1 1 

 16 N5040660CN  COVER AIR CLEANER 1 1 

 17 M1200660  CRR PAN HEAD SCREW M5x16 4 4 



CARBURETTOR ASSEMBLY

1

2

9

4

6

11

5

3

12

10

7

8

- 20 -

FIG. NO. 12
FIG. NO. 12

CARBURETTOR ASSEMBLY

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N5040960  CARBURETTOR ASSY. 1 - 

 2 N6320840 DIAPHRAGM 1 - 

 3 N6320860 CAP  1 - 

 4 N6320570 PILOT JET 1 - 

 5 N6320560   MAIN JET 1 - 

 6 N6320850 NEEDLE JET 1 - 

 7 N6320870 SCREW DRAIN 1 - 

 8 N6320500 NEEDLE VALVE ASSY. 1 - 

 9 N6320880 FLOAT BODY ASSY. 1 - 

 10 N6320460 KIT CARBURETTOR MINOR 1 - **

 11 N6320450 KIT CARBURETTOR MAJOR 1 - **

 12 N6100730 PACKING KIT CARBURETOR 1 - **

  **    - REF KIT & KIT CONTENTS



MUFFLER ASSEMBLY

FIG. NO. 13

- 21 -

MUFFLER ASSEMBLY

FIG. NO. 13

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N5050960 MUFFLER SUB ASSY  EXP 1 - 

 2 N5223130 MUFFLER GUARD 1 - 

 3 0331688  HEX SCREW M6x8 4 - 

 4 N5050970 MUFFLER COMP EXP 1 - 

 5 0335608 PUNCHED WASHER 6.5x16x1.2 4 - 

 6 0330408  WAVE SPRING WASHER M6 4 - 

 7 K130190  STOPPER SEAT 1 - 

 8 A200050  HEX SOCKET CAP SCREW M6x25 2 - 

 9 N8200150  HEX FLANGE BOLT M8x60 1 - 

 10 T4050180  GASKET EXHAUST 1 - 

 11 G5200280  PUNCHED WASHER 8.5 x 25 x 2 2 - 

 12 0334548  HEX NUT M8 1 - 

 13 N5225350  LOGO MUFFLER GUARD-ECO THRUST 1 - 

 14 N5050800  MUFFLER GUARD FRONT 1 - 

 15 N5226470  MUFFLER GUARD SUB ASSY 1 - 



MUFFLER ASSEMBLY

FIG. NO. 13A

- 22 -

MUFFLER ASSEMBLY EFI

FIG. NO. 13A

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N6050050 MUFFLER SUB ASSY EFI - 1 

 2 N5223130 MUFFLER GUARD - 1 

 3 0331688  HEX SCREW M6x8 - 4 

 4 N6050060 MUFFLER COMP EFI - 1 

 5 0335608 PUNCHED WASHER 6.5x16x1.2 - 4 

 6 0330408  WAVE SPRING WASHER M6 - 4 

 7 K130190  STOPPER SEAT - 1 

 8 A200050  HEX SOCKET CAP SCREW M6x25 - 2 

 9 N8200150  HEX FLANGE BOLT M8x60 - 1 

 10 T4050180  GASKET EXHAUST - 1 

 11 G5200280  PUNCHED WASHER 8.5 x 25 x 2 - 2 

 12 0334548  HEX NUT M8 - 1 

 13 N5225350  LOGO MUFFLER GUARD-ECO THRUST - 1 

 14 N5050800  MUFFLER GUARD FRONT - 1 

 15 N5226470  MUFFLER GUARD SUB ASSY - 1 

 16 N6060080 OXYGEN SENSOR - 1 



FRAME ASSEMBLY

FIG. NO. 14

- 23 -

FRAME ASSEMBLY

FIG. NO. 14

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N6221610  PILLION HANDLE COMP 1 1 

 2 P1200070  HEX SCREW M6x16 2 2 

 3 P1200050  WAVE SPRING WAHSER M6 3 3 

 4 N6120700  FRAME, M/CYCLE EFI 1 1 

 5 N8220490  GROMMET COVER FRAME 2 2 

 6 S1125290  RACE STEERING INNER 1 1 

 7 0335928  PUNCHED WASHER 6.5x18.0x1.6 2 2 

 8 M1200890  U NUTM8x1.2 7 7 

 9 K3100590  CUP BOTTOM 1 1 

 10 N8124480  BRKT ENGINE MTG FRONT 1 1 

 11 N3220800  CRASHGUARD COMP 1 1 

 12 N8200030  HEX FL BOLT M8x75 1 1 

 13 N3200100  HEX FLANGE BOLT M8x80 2 2 

 14 N8200040  HEX FL BOLT M8x65 1 1 

 15 M1200120 HEX FLANGE BOLT M8x120 2 2 

 16 N8122890  DUST COVER CRANKCASE 1 1 

 17 N3120410  PLUG TUBE UPPER  2 2 

 18 0335538  PUNCHED WASHER 2 2 

 19 N5122590CN  CABLE GUIDE 1 1 

 20 G5200380 HEX SCREW M8x 20 1 1 

 21 NA120070  BRKT STOPLAMP SWITCH 1 1 

 22 420464700  HEX SCREW M6X16  1 1 

1920

21
22



CENTER STAND & FOOTREST ASSEMBLY

1

4

4

2

2
10

15 1613 14

9

11

12

7 8

5

6

3

17

FIG. NO. 15

- 24 -

CENTER STAND & FOOTREST ASSEMBLY

FIG. NO. 15

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N6320790  RIDER FOOTREST ASSY 1 1 

 2 N6120440  RUBBER BAR FOOTREST 2 2 

 3 N6120410  BAR COMP. REAR FOOTREST 1 1 

 4 0331058  HEX BOLT M5x16 2 2 

 5 M1200890  U NUT M8x1.2 1 1 

 6 M1200120 HEX FLANGE BOLT M8x120 1 1 

 7 0334038  HEX NUT M10 1 1 

 8 0330328  WAVE SPRING WASHER M10 1 1 

 9 N3121540  SPACER CENTER STAND 1 1 

 10 N9121890  CENTER STAND COMP 1 1 

 11 N3120860  SPRING CENTER STAND 1 1 

 12 N8200050  HEX FLANGE BOLT M10x1.25x110 1 1 

 13 N8121890  SPRING PROP STAND 1 1 

 14 0334548  HEX NUT M8 1 1 

 15 N8121730  PROP STAND COMP 1 1 

 16 N9200010  HEX BOLT M8x1.25x30 1 1 

 17 N8320080 KIT PROP STAND 1 1 



12

PILLION FOOTREST ASSEMBLY LH & RH 

FIG. NO. 16

- 25 -

PILLION FOOTREST ASSEMBLY LH & RH

FIG. NO. 16

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 420955700 HEX SCREW M8 x 40 2 2 

 2 0330318 WAVE SPRING WASHER M8 4 4 

 3 N9200030  HEX FLANGE BOLT M8 x 45 2 2 

 4 N6221650 PILLION FOOTREST COMP R 1 1 

 5 N6221640 PILLION FOOTREST COMP L 1 1 

 6 N6120870 PILLION FOOTREST MTG R 1 1 

 7 N9125580  CUSHION EXHAUST MTG. 1 1 

 8 N9124890  CUSHION EXHAUST MTG. 1 1 

 9 N9125590  SPACER MUFFLER BRKT. 1 1 

 10 N6120860 PILLION FOOTREST MTG LH 1 1 

 11 M1200480 HEX FLANGE BOLT M8x25 2 2 

 12 N6120880 PILLION FOOTREST SUB ASSY R 1 1 

9

10 11

11
6

7
8

2

2

2

5

1

1

4

3

3



FIG. NO. 17

- 26 -

HANDLE BAR ASSEMBLY

FIG. NO. 17

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N5150370  CAP HANDLE BAR 2 2 

 2  -----  RUBBER THROTTLE GRIP  1 1 

 3 N9221170  GRIP COMP THROTTLE 1 1 

 4 N5150150  BRAKE LEVER 1 1 

 5 415021000  NYLON LOCK NUT M5x0.8 2 2 

 6 D163320  SWITCH STOP LAMP FRONT 1 1 

 7 N3150280  SPECIAL BOLT M5 2 2 

 8 N5150160  BRACKET LEVER RH NEW 1 1 

 9 N5150140  HEX BOLT +WASHER  2 2 

 10 N9221460 MIRROR ASSLY RH -RTR 1 1 

 11 N5170140 CABLE ASSY. CLUTCH 1 1 

 12 N5170130  CABLE ASSY. CHOCK 1 1 

 13 N3150120  HANDLE BAR COMP. 1 1 

 14 N9221450  MIRROR ASSLY LH - RTR 1 1 

 15 N6160600 SWITCH ASSY R EXP 1 1 - 

 15A N6160590 SWITCH ASSY R - 1 

 16 N9150450  HOLDER LH 1 1 

 17 N9150520  LEVER CLUTCH 1 1 

 18 N9150440  LEVER ASSY. CLUTCH 1 1 

 19 N5150170  LEVER  ASSY. BRAKE 1 1 

 20 N3160310  CLAMP SWITCH HARNESS 2 2 

15, 15A

22, 22A



FIG. NO. 17

- 27 -

HANDLE BAR ASSEMBLY

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 21 N9221070  GRIP LH  1 1 

 22 N5160870 SWITCH ASSY L 1 - 

 22A N6160580 SWITCH ASSY L - 1 

 23 N5170020 CABLE ASSY FRONT BRAKE 1 1 

 24 N2110690 SPRING FRONT BRAKE CABLE 1 1 

 25 N2110680 DUST SEAL FRONT BRAKE CABLE 1 1 

 26 0254038 PIN FR.BR.LEVER-BR 1 1 

 27 0334268  NUT FRONT BRAKE CABLE ADJ. 1 1 

 28 N5170120  CABLE ASSY. THROTTLE 1 1 

FIG. NO. 17

15, 15A

22, 22A



FIG. NO. 18

- 28 -

HANDLE HOLDER ASSEMBLY

FIG. NO. 18

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N3200270  HEX FLANGE BOLT M6x30 4 4 

 2 N3150250  HANDLE HOLDER UPPER 2 2 

 3 N3150240  HANDLE HOLDER LOWER 2 2 

 4 9200150  3D WASHER A12.5 2 2 

 5 N3150220  CUSHION BOTTOM 2 2 

 6 N3100450  CAP CENTER LOCK MTG 2 2 

 7 N3102600  UPPER BRKT COMP. 1 1 

 8 N3150230  CUSHION UPPER 2 2 

 9 9200160  WASHER A10.3 2 2 

 10 K200570  U NUT 10 X 1.25 FLANGED 2 2 

 11 N8211810  BLANK KEY PAIR 1 1 

 12 N8160490  IGNITION / STEERING LOCK 1 1 

 13 P1200050  WAVE SPRING WASHER M6 2 2 

 14 K200700  CRPH SCREW M6x25 2 2 



BRAKE PEDAL ASSEMBLY

FIG. NO. 19

- 29 -

BRAKE PEDAL ASSEMBLY

FIG. NO. 19

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 0330048  SPLIT PIN 2.0x20 1 1 

 2 P1200140  PUNCHED WASHER 5.5x12x1 1 1 

 3 N5112410  ROD REAR BRAKE COMP. 1 1 

 4 N2110700  BRAKE RETURN SPRING 1 1 

 5 420001700  PUNCHED WASHER 1 1 

 6 N3110360  SPRING REAR BRAKE ROD ADJ. 1 1 

 7 S1111930  PIN REAR BRAKE ROD LEVER 1 1 

 8 0334278  NUT REAR BRAKE ROD ADJUSTER 1 1 

 9 N2110600  PIN REAR BRAKE CONNECTOR 1 1 

 10 0330028  SPLIT PIN 3.2x25 1 1 

 11 0335708  PUNCHED WASHER 15.5x26x2.3 1 1 

 12 N3111020  PEDAL COMP BRAKE 1 1 

4

1

2

3

6

5

7

8

9

12

10
11



19

3

2

1

532

1

HEAD LAMP ASSEMBLY

FIG. NO. 20

- 30 -

HEAD LAMP ASSEMBLY

FIG. NO. 20

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N8320700  SCREW TS LAMP 4 4 

 2 N6320210  LENS TURN SIGNAL LAMP 2 2 

 3 N3160210  BULB TURN SIGNAL LAMP 2 2 

 4 N8324490  KIT SPRING 8 8 

 5 N6220310  TURN SIGNAL LAMP ASSY. FR RH 1 1 

 6 0334038  HEX NUT M10 2 2 

 7 0330328  WAVE SPRING WASHER M10 2 2 

 8 7100380  PACKING 4 4 

 9 N6221260  BRKT HSG HEADLAMP COMP 1 1 

 10 N8160040  HEAD LAMP ASSY. 1 1 

 11 M7320680  SCREW SPL. HEAD LAMP 2 2 

 12 N8160320  BULB HOLDER 1 1 

 12A N6160270 CORD SET HEAD LAMP 1 1 

 13 N8320830  REFLECTOR HEAD LAMP 1 1 

 14 N8320220  RIM HEAD LAMP 1 1 

 15 S1160150 BULB 12V 35/35W 1 1 

 16 8200080  CROWN BOLT 2 2 

 17 0228070  CUSHION 2 2 

 18 S1200700  RETAINER CLIP COMP PANEL 3 3 

 19 N6220300  TURN SIGNAL LAMP ASSY. FR LH 1 1 

 20 N8320820  COVER HEADLAMP  1 1 

 21 N3200340  CRR FL. PAN HD TAP SCREW ST4.2x13 6 6 

 22 N6221250  VISOR HEADLAMP 1 1 

 23 ----- HOUSING HEADLAMP FR 1 1 Ref. color pages

 24 N6221240  HOUSING HEADLAMP RR 1 1 

 25 0332275  SCREW - CRPH M6x16 1 1 

 26 N3200220  HEX FL BOLT M6x16 5 5 

 27 0335608  PUNCHED WASHER 6.5x16.0x1.2 5 5 

20

11

12

12A

13

14

15

4

10

67

17

17

8

16

18

18
21

21

25

26

26

27

27

21

21

22

23

24

18

16

9

8



COVER FRAME & SEAT ASSEMBLY

FIG. NO. 21

- 31 -

COVER FRAME & SEAT ASSEMBLY

FIG. NO. 21

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N6130270 SEAT ASSY EXP 1 1 

 2 N6130290  COVER COMP SEAT 1 1 

 3 N6130260  SEAT FOAM EXP 1 1 

 4 N5130330  SEAT BASE 1 1 

 5 N3130040  SEAT REST REAR 4 4 

 6 N8130240  CUSHION SEAT BASE 4 4 

 7 N3130060  GROMMET SEAT BASE 2 2 

 8 N3130070  BUSH SEAT BASE 2 2 

 9 N9130120 CUSHION - SEAT ASSY 2 2 

 10 -----  COVER FRAME RH 1 1 Ref. color pages

 11 N5220750  COVER FRAME LOWER RH 1 1 

 12 N3200340  CRR FL PAN HD TAP SCREW 4.2x13 8 8 

 13 N2210030  PLATE LOCK ASSY. MTG 1 1 

 14 N5220740  COVER FRAME LOWER LH 1 1 

 15  -----  COVER FRAME LH 1 1 Ref. color pages

 16 N2210010  LOCK ASSY. COVER FRAME 1 1 

 17 N52246002C COVER FRAME TOP L SIL MET 1 1 

 18 N52246102C COVER FRAME TOP R SIL MET 1 1 

 19 0332275  SCREW CRPH M6x16 1 1 

 20 420462700 HEX SCREW M6X20 2 2 

 21 0335928 PUNCHED WASHER 6.5x18.0x1.6 2 2 

1

2

3

4

5

6

8

21

10

13

14

15

16

19

12

11

18

17

7
20

20

9



FUEL TANK ASSEMBLY

FIG. NO. 22

- 32 -

FUEL TANK ASSEMBLY

FIG. NO. 22

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N8140720  FUEL TANK CAP ASSY 1 - 

 2 N8211810  BLANK KEY PAIR 1 - 

 3 N3210190  STICKER PROTECTION 1 - 

 4 0331248  HEX BOLT M6x1x33 2 - 

 5 0335876  PUNCHED WASHER 6.5x24x1.6 2 - 

 6 N3140170  CUSHION FUEL TANK REAR LOWER 2 - 

 7  -----  FUEL TANK ASSY. WITH TAPESET 1 - Ref. color pages

 8 N3140150  SPACER FUEL TANK REAR 2 - 

 9 N3140160  CUSHION FUEL TANK REAR UPPER 2 - 

 10 414147000  CLIP HOSE 2 - 

 11 K140720  HOSE FUEL 1 - 

 12 N5140370  FUEL COCK ASSY. 1 - 

 13 N3140120  GASKET OIL LEVEL PLUG 2 - 

 14 N3200220  HEX FLANGE BOLT M6x16 2 - 

 15 N2140060  CUSHION FUEL TANK FRONT 2 - 

 16 K122810  CUSHION FRAME COVER 2 - 

 17 N6160520  FUEL SENDER ASSY 1 - 

 18 8200120  CRPH SCREW M5x12 4 - 

 19 420515700 RECESSED PAN HEAD SCREW M4x10 2 - 

1

2

16

4
19

5

6

8

9

10

10

11

12

13

14

15

17

18

3

7



FIG. NO. 22A

- 33 -

FUEL TANK ASSEMBLY - EFI

FIG. NO. 22A

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N8140720  FUEL TANK CAP ASSY - 1 

 2 N8211810  BLANK KEY PAIR - 1 

 3 N3210190  STICKER PROTECTION - 1 

 4 0331248  HEX BOLT M6x1x33 - 2 

 5 0335876  PUNCHED WASHER 6.5x24x1.6 - 2 

 6 N3140170  CUSHION FUEL TANK REAR LOWER - 2 

 7  ----- FUEL TANK ASSY. WITH TAPE SET - 1 Ref. color page

 8 N3140150  SPACER FUEL TANK REAR - 2 

 9 N3140160  CUSHION FUEL TANK REAR UPPER - 2 

 10 N2140060  CUSHION FUEL TANK FRONT - 2 

 11 K122810  CUSHION FRAME COVER - 2 

 12 N6160530  FUEL SENDER ASSY - 1 

 13 8200120  CRPH SCREW M5x12 - 4 

 14 420515700 RECESSED PAN HEAD SCREW M4x10 - 2 

 15 N6200020  O-RING 7500 350 - 1 

 16 N6140310  FUEL PUMP MODULE - 1 

 17 N6140320  FLANGE BOTTOM FUEL PUMP MTG - 1 

 18 N8200060  HEX FLANGE BOLT M6x10 - 6 

 19 N6140330  HOSE ASSY - 1 

 20 NB140110  HOSE CLAMP 120 - 2 

FUEL TANK ASSEMBLY

1

2

11

4
14

5

6

7

8

9

3

10

12

13

15

16

17

18

19



SPEEDOMETER ASSEMBLY

FIG. NO. 23

- 34 -

SPEEDOMETER ASSEMBLY

FIG. NO. 23

FUEL

N

1 2

3

4

F

E

0 0 0 0 0
0
0

TVS

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N8322430  TOP COVER  SPEEDOMETER 1 1 

 2 0335608  PUNCHED WASHER 6.5x16x1.2 3 3 

 3 N8221880  SPEEDOMETER ASSY. 1 1 

 4 N8324080  BOTTOM COVER SPEEDOMETER 1 1 

 5 N8324090  BRACKET,  SPEEDOMETER 1 1 

 6 420305700 HEX NUT M6 3 3 

 7 N8170260  CABLE ASSY SPEEDO 1 1 

 8 N8220560  GROMMET SPEEDO METER 3 3 

 9 N8161730  CORDSET SPEEDOMETER 1 1 

 10 N3160610  BULB 12V 3.4W 2 2 

 11 N8320800  SPEEDO CABLE INNER 1 1 

 12 N8320690  SPEEDO SCREW KIT 1 1 

 13 N5320860  BULB 12V 1.7W 8 8 

1

3

4

5

8

9

10

11

12

13

6

7

2



1

2

3

4

5

6

7

8

9

10

11

14

13

15

12

16 17

20 2119

22

18

23

UNDER BRACKET ASSEMBLY

24

26 25
1727

17 

27

FIG. NO. 24

- 35 -

UNDER BRACKET ASSEMBLY

FIG. NO. 24

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 410058700  LOCK NUT STEERING  1 1 

 2 410043700  SPECIAL WASHER 1 1 

 3 N2100180  ARRESTER STEERING STEM 1 1 

 4 M7101170  DUST SEAL 1 1 

 5 S1101150  RACE STEERING OUTER 1 1 

 6 420404000  BALL DIA 4.76 22 22 

 7 S1125290  RACE STEERING INNER 1 1 

 8 K3100590  CUP BOTTOM 1 1 

 9 N9101110  BALL CAGE COMP LOWER 1 1 

 10 N8120910  CONE BOTTOM 1 1 

 11 N9101580  DUST SEAL STEERING LOWER 1 1 

 12 N9100460  LOWER BRKT COMP 1 1 

 13 N8121850  BRKT COMP. LICENSE PLATE FRONT 1 1 

 14 N3211120  LICENSE PLATE FRONT 1 1 

 15 N8200080  CRR PAN HEAD SCREW M5x12 1 1 

 16 420955700  HEX SCREW M8x40 2 2 

 17 0330318  WAVE SPRING WASHER M8 6 6 

 18 M1200480  HEX FLANGE BOLT M8x25 4 4 

 19 1102510  FENDER COMP. FRONT PLATED 1 1 

 20 420452700 HEX SCREW M6X12 2 2 

 21 0218000  GUIDE CABLE 1 1 

 22 1102560  MUD FLAP 1 1 

 23 N3100230  CLIP 1 1 

 24 N9100840  CAP LOCKNUT 1 1 

 25 420001700 PUNCHED WASHER A6.6 2 2 

 26 420305700  HEX NUT M6 2 2 

 27 N9125060  SPACER REAR 4 4 

 28 N8320070  STEERING CONE KIT 1 1 N.I

  N.I - NOT ILLUSTRATED



FRONT FORK ASSEMBLY

2

3

4

5

6

7

8

9

10

11

17

18

19

20

21

1

16

14

15

12

13

FIG. NO. 25

- 36 -

FRONT FORK ASSEMBLY

FIG. NO. 25

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N6100540  FRONT FORK ASSY. 1 1 

 2 N9100910  BOLT INTEGRAL 2 2 

 3 N3100090  LOCK NUT 2 2 

 4 7100300  O RING LOCK NUT 2 2 

 5 N9101010  SPACER FRONT FORK 2 2 

 6 N8101240  WASHER FRONT FORK 2 2 

 7 N6100650  SPRING (LONG) 2 2 

 8 N6100640  CYLINER FRONT FORK 2 2 

 9 N8101320 REBOUND SPRING 2 2 

 10 N6100430  FORK TUBE INNER 2 2 

 11 N3100300  SPINDLE TAPER 2 2 

 12 N3100330  RING DAMPER PISTON 2 2 

 13 N6100530  LEG ASSY. RH FRONT FORK 1 1 

 14 N6100520  LEG ASSY. LH FRONT FORK 1 1 

 15 U1100060  LEG OUTER RH 1 1 

 16 U1100050  LEG OUTER LH 1 1 

 17 N8101370  SEAL DUST 2 2 

 18 N3100290  SNAP RING 2 2 

 19 N3100280  OIL SEAL FRONT FORK 2 2 

 20 N8101220  PACKING 2 2 

 21 N8101230  BOLT ALLEN 2 2 



FRONT WHEEL ASSEMBLY

FIG. NO. 26

- 37 -

FRONT WHEEL ASSEMBLY

FIG. NO. 26

6

8

9

11

1 3

4

5

10
23

25
20 22

21

17
16

14

28

18

13

29

26

27

24

15

7

4

19
2

2

12

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 0334158  U - NUT M12x1.25 1 1 

 2 0335538  PUNCHED WASHER 12.5x22x2.3  1 1 

 3 U1110080  SPACER COMP. 1 1 

 4 N3200010  BALL BEARING 12x37x12  2 2 

 5 N2110190  SPACER COMP. FRONT HUB 1 1 

 6 N6110260 TYRE 275  17  FRONT 1 1 

 7 R1110520  TUBE 2.75"x17" 1 1 

 8 N9111050  ALLOY WHEEL 1.85" 17" 5 DRM FR 130 SIL 1 1 

 9 K6320590 SET BRAKE SHOE ASSY DIA 130 1 1 

 10 N3111130  BRAKE PANEL COMP FRONT 1 1 

 11 N3110990  AXLE FRONT 1 1 

 12 N5112340 WHEEL ASSY FRONT 1 1 

 13 420305700  HEX NUT M6 1 1 

 14 420001700  PUNCHED WASHER A6.6 1 1 

 15 N3110400  LEVER FRONT BRAKE CAM FRONT 1 1 

 16 0335698  PUNCHED WASHER 14.5x22x1.6 1 1 

 17 0178030  O RING CAM BRAKE 1 1 

 18 0331248  HEX BOLT M6x33 1 1 

 19 N2110130  CAM BRAKE 1 1 

 20 N3110260  SEAL FRONT BRAKE PANEL OIL 1 1 



FRONT WHEEL ASSEMBLY

FIG. NO. 26

- 38 -

FRONT WHEEL ASSEMBLY

FIG. NO. 26

6

8

9

11

1 3

4

5

10
23

25
20 22

21

17
16

14

28

18

13

29

26

27

24

15

7

4

19
2

2

12

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 21 R1110930  GEAR SPEEDO METER 1 1 

 22 N5110790  THRUST WASHER GR SPEEDOMETER 1 1 

 23 N3110120  SHIM 5.7x10x0.4 OILED 1 1 

 24 R1110940  PINION SPEEDOMETER 1 1 

 25 0335078  SHIM 5.7x9x0.4 1 1 

 26 N8111570  BUSHING SPEEDO GEAR PINION 1 1 

 27 N8200240  OIL SEAL 4.8x15x4.8 1 1 

 28 P1200140  PUNCHED WASHER A5.5 1 1 

 29 0331718  CRPH SCR M5x16 1 1 



REAR WHEEL ASSEMBLY 

1 4 52 3 6

8
9

11

13
14

15

12

7

10

16

20

21 22

23
24

25
26

27

28 29

30

31

17

18

19

FIG. NO. 27

- 39 -

REAR WHEEL ASSEMBLY 

FIG. NO. 27

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 K200410  U NUT M14x1.5 1 1 

 2 M7200020  WASHER 14.5x32x3.2 1 1 

 3 0331248  HEX BOLT M6x1x33 1 1 

 4 M7110770  LEVER BRAKE CAM NEW 1 1 

 5 0335578  PUNCHED WASHER 6.5x13x1.0 1 1 

 6 0335698  PUNCHED WASHER 14.5x22x1.6 1 1 

 7 0178030  O RING BRAKE CAM-BR 1 1 

 8 M7110750  SPACER REAR AXLE RH 1 1 

 9 1112450  PANEL BRAKE REAR 1 1 

 10 420305700  HEX NUT M6 1 1 

 11 N2110130  CAM BRAKE 1 1 

 12 K6320590  BRAKE SHOE SET DIA130 1 1 

 13 1339510  BALL BEARING 15x42x13  1 1 

 14 1182200  SPACER COMP. FRONT HUB 1 1 

 15 1339520  BALL BEARING 15x35x11  1 1 

 16 N5112360  WHEEL ASSY REAR 1 1 

 17 N5112380  TYRE 9000 18 REAR 1 1 

 18 N9111790 TUBE ASSY 100/80-18 /90/90-18 1 1 

 19 M7111630  ALLY WHL 1.85" 18" 5 RR 130 SIL 1 1 

 20 N9110690  SHAFT REAR SPROCKET MTG DRUM 1 1 



REAR WHEEL ASSEMBLY 

1 4 52 3 6

8
9

11

13
14

15

12

7

10

16

20

21 22

23
24

25
26

27

28 29

30

31

17

18

19

FIG. NO. 27

- 40 -

REAR WHEEL ASSEMBLY 

FIG. NO. 27

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 21 1181150  ABSORBER RR WHEEL HUB SHOCK 1 1 

 22 0331318  BOLT  REAR SPROCKET 4 4 

 23 1181070  DRUM REAR SPROCKET 1 1 

 24 N5112390  SPROCKET REAR WHEEL 46 60 82 1 1 

 25 1181160  WASHER REAR SPROCKET 2 2 

 26 0334548  HEX NUT M8   4 4 

 27 1339120  BALL BEARING 25x52x15  1 1 

 28 M7110740  SPACER REAR AXLE LH 1 1 

 29 0334640  HEX NUT M20   1 1 

 30 M7200010  WASHER 21.6x32x3.2 1 1 

 31 N9110700  REAR AXLE 15x290 1 1 



FIG. NO. 28

- 41 -

WIRING HARNESS & BATTERY ASSEMBLY 

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N9160840  HORN RH 1 1 

 2 G5200380  HEX SCREW M8x20 1 1 

 3 M1200520  HEX FL BOLT M6x16 2 2 

 4 N3163500  REGULATOR DC 1 - 

 4A N6160550 REGULATOR DC - 1 

 5 N5150490  LOCK SET 1 1 

 6 N8211810  BLANK KEY PAIR 1 1 

 7 N8140720  FUEL TANK LOCK ASSY 1 1 

 8 N8160490  IGNITION /STEERING LOCK 1 1 

 9 0330408  WAVE SPRING WASHER M6 2 2 

 10 K200700  CRPH SCREW M6x25 2 2 

 11 N2210030  PLATE LOCK ASSY. MTG 1 1 

 12 N2210010  LOCK ASSY. COVER FRAME 1 1 

 13 N9160380  ELECTRONIC FLASHER UNIT 1 1 

 14 N3160340  CLAMP WIRING HARNESS 3 3 

 15 N5161030  WIRING HARNESS 1 - 

 15A N6160510 WIRING HARNESS - 1 

 16 N9162750 FUSE HOLDER 1 1 

 17 N8122830  BATTERY HOLDER 1 1 

 18 N3160250  SWITCH ASSY STOP LAMP 1 1 

 19 N8111110  SPRING STOP LAMP SWITCH 1 1 

 20 0335608  PUNCHED WASHER6.5x16x1.25 3 3 

20 21

23

22

17

30
31

21

WIRING HARNESS ASSEMBLY

13

35

37

36

4, 4A

3

3

FIG. NO. 28

1
32

34

20

2

24

18

19 27

28

25

26

29

15, 15A

16

14

5

33

7

6

12
11

10

8

9



FIG. NO. 28

- 42 -

WIRING HARNESS & BATTERY ASSEMBLY 

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 21 0332275  SCREW - CRPH M6x16 4 4 

 22 K06012000  BATTERY UNCHARGED 12V 5AH 1 1 

 23 N3160060  BAND BATTERY 1 1 

 25 N8161490  STARTER RELAY ASSY 1 1 

 26 R3160090  BOOT STARTER REALY 1 1 

 27 R2160100  RELAY STARTER MOTOR 1 1 

 28 N8161460  CORED SET STARTER RELAY 1 1 

 29 N5060500  TCI UNIT 1 - 

 24 G5200400 PUNCHED WASHER 8.5 x 20 x 2 1 1 

 30 S1200700  RETAINER CLIP COMP PANEL 1 1 

 31 N9120770  PLATE COMP R MTG COV FRAME 1 1 

 32 Na160160 MOBILE CHARGER USB 1 1 

 33 N3200340 CRR FL. PAN HD TAP SCREW ST4.2x13 2 2 

 34 P7160070 STRAP 2 2 

 35 N6060069 ECU UNIT - 1 

 36 N6160570 BOOT ECU - 1 

 37 N9060420 CAPACITOR ASSY - 1 

20 21

23

22

17

30
31

21

WIRING HARNESS ASSEMBLY

13

35

37

36

4, 4A

3

3

FIG. NO. 28

1
32

34

20

2

24

18

19 27

28

25

26

29

15, 15A

16

14

5

33

7

6

12
11

10

8

9



7

8 9

11

5

14

3

12

6
4

2

1

REAR COMBINATION LAMP ASSY.

10

13

FIG. NO. 29

- 43 -

REAR COMBINATION LAMP ASSY.

FIG. NO. 29

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N6220320  TURN SIGNAL LAMP ASSY. RR LH 1 1 

 2 N3160210  BULB TURNSIGNAL LAMP 2 2 

 3 N6320210  LENS TURNSIGNAL LAMP 2 2 

 4 N8320700  SCREW TSL 4 4 

 5 420305700 HEX NUT M6  2 2 

 6 N8223300 TAIL LAMP ASSY 1 1 

 7 N8325910  LENS RC LAMP 1 1 

 8 N3160520  BULB RC LAMP 12V 10/5W 1 1 

 9 N8161470 CORD SET, TAIL LAMP 1 1 

 10 N8223310  HOUSING RC LAMP 1 1 

 11 0332038  CRR PAN HD SCREW M4x8 1 1 

 12 N6220330  TURN SIGNAL LAMP ASSY. REAR RH 1 1 

 13 N3120130 GROMMET HEADLAMP 2 2 

 14 N8122610  CUP WASHER 2 2 



REAR FENDER ASSEMBLY

FIG. NO. 30

- 44 -

REAR FENDER ASSEMBLY

FIG. NO. 30

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N5220460  FENDER REAR EXP 1 1 

 2 P1200140  PUNCHED WASHER A5.5 1 1 

 3 420302700 HEX NUT M5 1 1 

 4 0228060  CUSHION 1 1 

 5 N8121710  LICENCE PLATE REAR 1 1 

 6 0332275  CRR PAN HD SCREW M6x16 2 2 

 7 M7160120  REFLEX REFLECTOR 1 1 

 8 420001700  PUNCHED WASHER A6.6 2 2 

 9 420305700  HEX NUT M6 2 2 

 10 0334548  HEX NUT M8 4 4 

 11 N5220520  BRKT FENDER REAR COMP 1 1 

 12 0330328  WAVE SPRING WASHER M10 2 2 

 13 0334038  HEX NUT M10x1.25 2 2 

 14 N6221510  BODY FRONT FENDER RR EXP 1 1 

 15 G5200380  HEX SCREW M8x20 4 4 

 16 G5200400  PUNCHED WASHER 8.5x20x2.0 6 6 

 17 0330318  WAVE SPRING WASHER M8 2 2  



SWINGARM ASSEMBLY 

5

6

10

11

12

12 18

13

13

7

9

8

2 3
1

2 3

4

14

15

16

17

FIG. NO. 31

- 45 -

SWINGARM ASSEMBLY

FIG. NO. 31

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N9090910  CHAIN ADJUSTER RH 1 1 

 2 N3091850  CLAMP CHAIN ADJUSTER 2 2 

 3 420305700  HEX NUT M6 4 4 

 4 N9090940 CHAIN ADJUSTER LH 1 1 

 5 N3090700  BOLT REAR TORQUE LINK REAR 1 1 

 6 N6320780  SWINGARM WITH BUSH 1 1 

 7 N3090670  BUSH SWINGARM  2 2 

 8 N8090380  BUFFER CHAINCASE DEFENCE  1 1 

 9 N8091180  TORQUE LINK REAR 1 1 

 10 03207018  SPRING TORQUE LINK 1 1 

 11 0336018  PUNCHED WASHER 8.5x20x2.0 1 1 

 12 0334218  HEX NUT M8x1.25 2 2 

 13 0330048  SPLIT PIN 2.0x20 2 2 

 14 0334158   NUT REAR SWINGARM 1 1 

 15 0335678  PUNCHED WASHER 12.5x24x3.2 1 1 

 16 420015700  PUNCHED WASHER 12.5x20x1.2 1 1 

 17 N3091280  AXLE 12x249 (SWING ARM) 1 1 

 18 0330318  WAVE SPRING WASHER M8 1 1 



SHOCK ABSORBER & CHAIN CASE ASSY.

FIG. NO. 32

- 46 -

SHOCK ABSORBER & CHAIN CASE ASSY.

FIG. NO. 32

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 0334047  DOME NUT 2 2 

 2 0335628  PUNCHED WASHER 10.5x24x2.3 4 4 

 3 420015700  PUNCHED WASHER 12.5x20x1.2 4 4 

 4 0335538  PUNCHED WASHER 12.5x22x2.3 2 2 

 5 N6090190  SHOCK ABSORBER 2 2 

 6 N8200450  HEX FL BOLT M12 40 1.75 2 2 

 7 N5091470  CHAINCASE COMP UPPER 1 1 

 8 N5091480  CHAINCASE COMP LOWER 1 1 

 9 409198000 DUST SEAL CHAIN COVER Xt 1 1 

 10 0335618  PUNCHED WASHER 6.5x20.0x1.6 6 6 

 11 P200310  HEX SCREW M6x12 6 6 



7

2

3

5

6

1

4

TOOL KIT ASSEMBLY

FIG. NO. 33

- 47 -

TOOL KIT

FIG. NO. 33

REMARKSDESCRIPTION
REF.

NO.
PART NO.

NO. OFF

STAR HLX150

Carb. Efi

 1 N8211830  TOOL KIT SET  1 1 

 2  ---  TOOL BAG 1 1 

 3 ---  GRIP DRIVER 1 1 

 4  ---  BIT (+) ( - )  1 1 

 5  ---  SPANNER 14x17 1 1 

 6  ---  SPANNER 10x12 1 1 

 7  ---  BOX SPANNER 16 1 1 



 1 N2080920 PIPE BREATHER 1

 2 N5030400 CRANKCASE Mcycle MC L 1 

 1 N9020170 PISTON RING TOP 57.00 1

 2 N6020150 PISTON RING 2ND 5700  CHROME PLATED 1

 3 N9020190 PISTON RING OIL 57.00 1

 1 N9323540 PISTON RING TOP 57.00 OS I 1

 2 N6020180 PISTON RING 2ND 57.00  CHROME PLATED OS I 1

 3 N9323580 PISTON RING OIL 57.00 OS I 1

 1 N9323550 PISTON RING TOP 57.00 OS II 1

 2 N6020190 PISTON RING 2ND 57.00  CHROME PLATED OS II 1

 3 N9323590 PISTON RING OIL 57.00 OS II 1

 1 N6320360 RING SET STD 1

 2 N2010690 PISTON  PIN 1

 3 N2200340 CIRCLIP PIN PISTON 2

 4 N5020440 PISTON 5700  EXP 1

 1 N5020270 PISTON DIA  OS I 1

 2 N6320370 RING SET OS I 1

 3 N2010690 PISTON  PIN 1

 4 N2200340 CIRCLIP PIN PISTON 2

 1 N5020280 PISTON DIA  OS II 1

 2 N6320380 RING SET OS II 1

 3 N2010690 PISTON  PIN 1

 4 N2200340 CIRCLIP PIN PISTON 2

 1 N5010810CN CYLINDER BLOCK 1

 2 R3020070 PISTON KIT STD 1

 3 R3010100 GASKEY CYLINDER HEAD 1

 4 N5010820CN GASKET CYLINDER 1

Sl. No PART No. DESCRIPTION QTY.

KIT CONTENTS
SL. No. KIT PART No. KIT DESCRIPTION MODEL

KIT & KIT CONTENTS

- 48 -

 1 N6320610 CRANKCASE ASSY. LH STAR HLX 150

 2 N6320360 RING SET STD STAR HLX 150

 3 N6320370 RING SET OS I STAR HLX 150

 4 N6320380 RING SET OS II STAR HLX 150

 5 N6320390 PISTON KIT STD STAR HLX 150

 6 N6320400 PISTON KIT OS I STAR HLX 150

 7 N6320410 PISTON KIT OS II STAR HLX 150

 8 N6320420 CYLINDER BLOCK PISTON KIT STAR HLX 150



 1 N3080040 SPROCKET ENGINE 14T 1

 2 N3080250 LOCK PLATE SPROCKET 1

 3 N9111770 CHAIN ASSY 124 LINKS  1

 4 N5112390 SPROCKET RR WHEEL 46  60  82  No 1

 1 420404000 3/16 BALLS 22

 2 S1125290 RACE STEERING INNER 1

 3 S1101150 RACE STEERING OUTER 1

 4 K3200450 BALL DIA 6.35 19

 5 N8120910 CONE BOTTOM 1

 6 K3100590 CUP BOTTOM 1

 7 N9101580 DUST SEAL STEERING LOWER 1

 1 M1010620 SEAL VALVE STEM OIL 2

 2 M7200490 OILSEAL 12x18x4 1

 3 N2081720 OIL SEAL GEAR SHIFT SHAFT 1

 4 S1200490 OILSEAL KS SHAFT 1

 5 T4080540 OILSEAL 17296 TYPE-A 1

 1 R3010100 GASKET CYL HEAD NP.101 1

 2 N5010820CN GASKET CYLINDER 1

 3 N5081220 GASKET CENTRIFUGAL FILTER 1

 4 R3030080CN GASKET CRANKCASE 1

 5 N6030060 GASKET CLUTCH COVER 1

 6 N3030460 GASKET MAGNETO COVER 1

 7 T4050180 GASKET  PIPE EXHAUST 1

 8 M1010360 GASKET CYL HEAD NUT 4

 1 N5020409 CONNECTING ROD  9800  3800  1500 1

 2 N5020380 CRANK PIN 3000  4700  H 1

 3 M1200020 NEEDLE CAGE 28x36x16.8 RED FLAME N90 1

Sl. No PART No. DESCRIPTION QTY.

KIT CONTENTS
SL. No. KIT PART No. KIT DESCRIPTION MODEL

KIT & KIT CONTENTS

- 49 -

 9 N6320660 CHAIN SPROCKET KIT STAR HLX 150

 10 N8320070 STEERING CONE KIT STAR HLX 150

 11 N5322350   OIL SEAL KIT STAR HLX 150

 12 N6320630 KIT MAJOR GASKET ENGINE STAR HLX 150

 13 N6320430 CONNECTING ROD KIT STAR HLX 150



 1 N3070020 PLATE CLUTCH DRIVEN 4

 1 N3070010 BASED CLUTCH PLATE 5

 1 N5010890 CYLINDER HEAD COMP 1 1

 2 M1010550 VALVE INTAKE 1

 3 M1010560 VALVE EXHAUST 1

 4 M1010610 SEAT VALVE SPRING 2

 5 M1010620 SEAL VALVE STEM OIL 2

 6 N3011280 SPRING VALVE INNER 2

 7 M1010580 SPRING VALVE OUTER 2

 8 N2011040 RETAINER  VALVE SPRING 2

 9 S1010320 COTTER VALVE 4

 10 N5010860 CAMSHAFT COMP 1

 11 N50109102C COVER CYL HD COMP 1 1

 12 R10110105D CAP INSPECTION HOLE 2

 13 R1200490 O-RING 29.5X3 2

 14 R1010850 SHAFT ROCKER ARM 2

 15 R1011000 ARM COMP VALVE ROCKER 2

 16 M1080520 WASHER ROCKER SHAFT 2

 17 N5011050 SPARK PLUG 1

 1 N6320470  E-RING NEEDLE JET 1

 2 N6320480  JET NEEDLE 1

 3 N6320490  JET HOLDER 1

 4 N6320500  NEEDLE VALVE ASSY 1

 5 N6320510  PLUNGER ASSY 1

 6 N6320520  SPRING STARTER 1

 7 N6320530  O RING STARTER 1

 8 N6320540  GUIDE HOLDER 1

Sl. No PART No. DESCRIPTION QTY.

KIT CONTENTS
SL. No. KIT PART No. KIT DESCRIPTION MODEL

KIT & KIT CONTENTS

- 50 -

 14 M7321900 PLATE CLUTCH DRIVEN SET 4 - RTR STAR HLX 150

 15 M7321890 PLATE CLUTCH DRIVE SET 5 - RTR STAR HLX 150

 16 N5010960 CYLINDER HEAD ASSY KIT STAR HLX 150

 17 N6320450 KIT CARBURETTOR MAJOR STAR HLX 150



 1 N6320560  MAIN JET  1

 2 N6320570  PILOT JET 1

 3 N6320550 SHIM JET NEEDLE 1

 1 N5081330 RATCHET KICK STARTER 1

 2 N5081320 LIFTER RATCHET 1

 3 N5081370 SPRING KICK STARTER 1

 4 N4080140 SHAFT KICK STARTER 1

 5 N5081280 GUIDE KICK STARTER SPRING 1

 6 N5081360 SPRING KICK STARTER RACHET 1

 7 K3200880 SHIM 17x24x0.5 1

 1 N52246002C COVER FRAME TOP LH SIVER METALIC 1

 2 N52204406GA COVER FRAME L FL RED 1

 3 N5220740 COVER FRAME LOWER L 1

 4 N3200340 CRR FLANGED PAN HD TAP SCREW ST4.2x13 4

 1 N52246102C COVER FRAME TOP RH  SILVER METALIC 1

 2 N52204506GA COVER FRAME R FL RED 1

 3 N5220750 COVER FRAME LOWER R 1

 4 N3200340 CRR FLANGED PAN HD TAP SCREW ST4.2x13 4

 1 N52246002C COVER FRAME TOP LH SIVER METALIC 1

 2 N52204403MA COVER FRAME L POLY BLUE 1

 3 N5220740 COVER FRAME LOWER L 1

 4 N3200340 CRR FLANGED PAN HD TAP SCREW ST4.2x13 4

 1 N52246102C COVER FRAME TOP RH  SILVER METALIC 1

 2 N52204503MA COVER FRAME R POLY BLUE 1

 3 N5220750 COVER FRAME LOWER R 1

 4 N3200340 CRR FLANGED PAN HD TAP SCREW ST4.2x13 4

Sl. No PART No. DESCRIPTION QTY.

KIT CONTENTS
SL. No. KIT PART No. KIT DESCRIPTION MODEL

KIT & KIT CONTENTS

- 51 -

 

 18 N6320460 KIT CARBURETTOR MINOR STAR HLX 150

 19 N5322270 SHAFT KICK STARTER ASSY. KIT STAR HLX 150

 20 N63206406G KIT COVER FRAME LH FL RED STAR HLX 150

 21 N63206506G KIT COVER FRAME RH FL RED STAR HLX 150

 23 N63206403M KIT COVER FRAME LH POLY BLUE STAR HLX 150

 24 N63206503M KIT COVER FRAME RH POLY BLUE STAR HLX 150



 1 N52246002C COVER FRAME TOP LH SIVER METALIC 1

 2 N52204400DA COVER FRAME L BLACK 1

 3 N5220740 COVER FRAME LOWER L 1

 4 N3200340 CRR FLANGED PAN HD TAP SCREW ST4.2x13 4

 1 N52246102C COVER FRAME TOP RH  SILVER METALIC 1

 2 N52204500DA COVER FRAME R BLACK 1

 3 N5220750 COVER FRAME LOWER R 1

 4 N3200340 CRR FLANGED PAN HD TAP SCREW ST4.2x13 4

 1 N6320530   O RING STARTER 1

 2 N6320890 GASKET FLOAT BODY ASSY 1

 3 N6320900 O RING PILOT SCREW 2

Sl. No PART No. DESCRIPTION QTY.

KIT CONTENTS
SL. No. KIT PART No. KIT DESCRIPTION MODEL

KIT & KIT CONTENTS

- 52 -

 

 25 N63206400D KIT COVER FRAME LH BLACK STAR HLX 150

 26 N63206500D KIT COVER FRAME RH BLACK STAR HLX 150

 29 N6100730 PACKING KIT CARBURETOR STAR HLX 150



 S.No. PART NO DESCRIPTION QTY

 1 N62212303M HOUSING HEADLAMP FR POLY BLUE 1

 2 N61401703M FUEL TANK COMP EXP 1 POLY BLUE 1

 3 N52204403MA COVER FRAME L POLY BLUE 1

 4 N52204503MA COVER FRAME R POLY BLUE 1

 5  TAPESET POLY BLUE 1

 S.No. PART NO DESCRIPTION QTY

 1 N62212306G HOUSING HEADLAMP FR FL RED 1

 2 N61401706G FUEL TANK COMP EXP 1 FL RED 1

 3 N52204406GA COVER FRAME L FL RED 1

 4 N52204506GA COVER FRAME R FL RED 1

 5  TAPESET FL RED 1

TVS STAR HLX 150 PAINTED PARTS

FLAME RED

POLY BLUE

‘-----’ LINE INDICATES LH SIDE

- 53 -

4

4

2

2

1

1

3

3



 S.No. PART NO DESCRIPTION QTY

 1 N62212300D HOUSING HEADLAMP FR BLACK 1

 2 N61401700D FUEL TANK COMP EXP 1 BLACK 1

 3 N52204400DA COVER FRAME L BLACK 1

 4 N52204500DA COVER FRAME R BLACK 1

 5  TAPESET BLACK 1

TVS STAR HLX 150 PAINTED PARTS

BLACK

‘-----’ LINE INDICATES LH SIDE

- 54 -

4 2

1

3



 S.No. PART NO DESCRIPTION QTY

 1 N62212303M HOUSING HEADLAMP FR POLY BLUE 1

 2 N61402803M FUEL TANK COMP POLY BLUE 1

 3 N52204403MA COVER FRAME L POLY BLUE 1

 4 N52204503MA COVER FRAME R POLY BLUE 1

 5  TAPESET POLY BLUE 1

 S.No. PART NO DESCRIPTION QTY

 1 N62212306G HOUSING HEADLAMP FR FL RED 1

 2 N61402806G FUEL TANK COMP FL RED 1

 3 N52204406GA COVER FRAME L FL RED 1

 4 N52204506GA COVER FRAME R FL RED 1

 5  TAPESET FL RED 1

TVS STAR HLX 150 EFI PAINTED PARTS

FLAME RED

POLY BLUE

‘-----’ LINE INDICATES LH SIDE

- 55 -

4

4

2

2

1

1

3

3



 S.No. PART NO DESCRIPTION QTY

 1 N62212300D HOUSING HEADLAMP FR BLACK 1

 2 N61402800D FUEL TANK COMP BLACK 1

 3 N52204400DA COVER FRAME L BLACK 1

 4 N52204500DA COVER FRAME R BLACK 1

 5  TAPESET BLACK 1

TVS STAR HLX 150 EFI PAINTED PARTS

BLACK

‘-----’ LINE INDICATES LH SIDE

- 56 -

4 2

1

3


	pages front
	Page 1
	Page 2
	Page 3

	pages 7-18
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12

	pages 19-28
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10

	pages 29-40
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12

	pages 41-47
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7

	Pages 48-52
	Page 1
	Page 2
	Page 3
	Page 4

	pages 53
	Page 1
	Page 2

	Binder1.pdf
	pages 7-18
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12

	pages 19-28
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10

	pages 29-40
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12

	pages 41-47
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7

	Pages 48-52
	Page 1
	Page 2
	Page 3
	Page 4

	pages 53
	Page 1
	Page 2
	Page 3
	Page 4


	Binder1.pdf
	pages 7-18
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12

	pages 19-28
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10

	pages 29-40
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12

	pages 41-47
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7

	Pages 48-52
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5

	pages 53
	Page 1
	Page 2
	Page 3
	Page 4


	Binder1.pdf
	pages front
	Page 1
	Page 2
	Page 3

	pages 1
	Page 1

	pages 2
	Page 1

	pages 3
	Page 1

	pages 4
	Page 1

	pages 5-6
	Page 1
	Page 2


	pages 7-18.pdf
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12




